
I
l'
I

olL

Thanking you,

Yours Faithfully,

For, Prigiv Specialties private Limited,

(Sr .w\*/
Authorized Sign6lory

CC to:
1. The RegionalOffice MpCB_Raigad*Z The Sub-Regional Officer; NApC"g_t\4ahaa

Prigiv Speciatties Private Limited
Manufacturing Unit: Ptot no. 8712, t4lDC, Mahad - 4O2 3O9, District - Raigad, Maharashtra, lndia.
Tet - +70459522161Emait- info@prigiv.co.inl web - www.privi.com I ctN:- u24290MH2021pTC366682

UPRrGrv

Ref. PSP L lMp CBt 2S-26toOT Date: 02.0G.2025

To,
The Deputy Director General of Forest
(Centre), West Central Zone,Regional office
New Secretariate Building, Opp, VCa Ground
Civil Lines, Nagpur-44O 001

sub: Half Yearly Environment clearence compliance Report of M/s prigiv Specialties privateLimited, Plot No'-B-7 /z,MrDCMahad, ral. uatrad, Dist.: Raigad, Maharashtra
[...]
44 Luzernyl Acetate 49 Ton/Y
45 Luzernol 180 Ton/Y
46 Costusol 3 Ton/Y
47 Woody fruity compound 901 93 Ton/Y
48 Fruity odour compound 902 33 Ton/Y
49 Woody Spicy compound 903 21 Ton/Y
50 Musky compound 904 25 Ton/Y
51 Ambery Woody Compound 905 91 Ton/Y
52 Floral Spicy compound 906 76 Ton/Y
53 Mild Woody compound 599 134 Ton/Y
54 Methyl salicylate 11 Ton/Y
55 Ethyl acetate 3 Ton/Y
56 Woody green compound 101 4 Ton/Y
57 Fresh Floral compound 103 7 Ton/Y
58 Lactonic Woody compound 105 69 Ton/Y
59 Rose Fruity odour compound 201 45 Ton/Y
60 Ambery Musky compound 203 5 Ton/Y
61 Floral Fruity compound 205 59 Ton/Y
62 Creamy sweet compound 301 10 Ton/Y
63 Floral Green compound 303 4 Ton/Y
64 Sweet fruity compound 305 17 Ton/Y
65 Fresh Green compound 401 132 Ton/Y

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:
Sr
No Description Permitted (in

CMD) Standards to Disposal Path

1. Trade effluent 76 As per Schedule -I
Partly recycle 44 CMD to
achieve ZLD & partly
CETP 40 CMD

2. Domestic effluent 8 As per Schedule - I Mixed in process effluent
and treated in ETP

5. Conditions under Air (P& CP) Act, 1981 for air emissions:
Sr
No.

Stack
No.

Description of stack /
source

Number of
Stack

Standards to be
achieved

1 S-1 20000 Kcal Hot Oil System 1 As per Schedule -II
2 S-2 DG set (1000 KVA) 1 As per Schedule -II



Prigiv Specialties Private Limited, Plot B-7/2, MIDC Mahad, Tal. - Mahad, Dist. - Raigad/UAN
No.0000014281 /QMS_P06_F02/00 Page 4 of 16

Sr
No.

Stack
No.

Description of stack /
source

Number of
Stack

Standards to be
achieved

3 S-3 Scrubber-1 1 As per Schedule -II
4 S-4 Scrubber-2 1 As per Schedule -II
5 S-5 Scrubber-3 1 As per Schedule -II
6 S-6 Flare Stack 1 As per Schedule -II

6. Non-Hazardous Wastes:
Sr
No Type of Waste Quantity UoM Treatment Disposal

1 Insulation Waste 24 Ton/Y Sale Sale to authorized
party/CHWTSDF

2 MS scrap 300 Ton/Y Sale Sale to authorized party

3
Other waste (wood,
Paper, glass,
decontaminated plastic
etc)

360 Ton/Y Sale Sale to authorized party

4 Canteen waste 7 Ton/Y Sale Used as mannure
7. Conditions  under  Hazardous & Other  Wastes  (M & T  M)  Rules  2016 for

Collection, Segregation, Storage, Transportation, Treatment and Disposal of
hazardous waste:
Sr
No Category No./ Type Quantity UoM Treatment Disposal

1 5.1 Used or spent oil 8.0 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

2 5.2 Wastes or residues
containing oil 5 Ton/Y Incineration CHWTSDF

3
33.1 Empty barrels
/containers /liners
contaminated with hazardous
chemicals /wastes

2400 Nos./Y Recycle Sale to authorized
party

4
33.1 Empty barrels
/containers /liners
contaminated with hazardous
chemicals /wastes

1200 Nos./Y Recycle Sale to authorised
party / CHWTSDF

5
33.1 Empty barrels
/containers /liners
contaminated with hazardous
chemicals /wastes

1800 Nos./Y Recycle Sale to authorised
party / CHWTSDF

6 35.3 Chemical sludge from
waste water treatment 140 Ton/Y Landfill CHWTSDF

7 37.3 Concentration or
evaporation residues 505 Ton/Y Incineration Sale to authorised

party / CHWTSDF

8 1.6 Spent catalyst and
molecular sieves 4 Ton/Y Recycle Sale to authorised

party / CHWTSDF
9 20.4 Process Sludge 242 Ton/Y Landfill CHWTSDF



Prigiv Specialties Private Limited, Plot B-7/2, MIDC Mahad, Tal. - Mahad, Dist. - Raigad/UAN
No.0000014281 /QMS_P06_F02/00 Page 5 of 16

Sr
No Category No./ Type Quantity UoM Treatment Disposal

10
33.1 Empty barrels
/containers /liners
contaminated with hazardous
chemicals /wastes

12 Ton/Y Recycle Sale to authorised
party / CHWTSDF

11 Alkyl Hydroxide 29 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

12 Aluminium Chloride solution 203 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

13 DMF 23 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

14 Lithium complex salt 126 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

15 Potassium Bromide 4 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

16 Pyridine Hydrochloride
/sulphate 22 Ton/Y Recycle* Sale to authorised

party / CHWTSDF

17 Piperidine+pyridine
hydrochloride solution 8.0 Ton/Y Recycle* Sale to authorised

party / CHWTSDF

18 Recovered Cyclic Amine 3 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

19 Pyrolidione
Hydrochloride/sulphate 1 Ton/Y Recycle* Sale to authorised

party / CHWTSDF

20 Recovered TBME 9 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

21 Acetic acid 90 57 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

22 Sodium Bromide 17 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

23 Hydrocarbon and solvent
waste 24 Ton/Y Recycle* Sale to authorised

party / CHWTSDF

24 Recovered mixture alcohol 13 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

25 20.2 Spent solvents 163 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

26 20.2 Spent solvents 151 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

27 20.2 Spent solvents 6 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

28 20.2 Spent solvents 13 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

29 20.2 Spent solvents 17 Ton/Y Recycle* Sale to authorised
party / CHWTSDF

30 20.2 Spent solvents 11 Ton/Y Recycle Sale to authorised
party / CHWTSDF



Prigiv Specialties Private Limited, Plot B-7/2, MIDC Mahad, Tal. - Mahad, Dist. - Raigad/UAN
No.0000014281 /QMS_P06_F02/00 Page 6 of 16

Sr
No

Category No./
Type Quantity UoM Treatment Disposal

31 20.2 Spent solvents 32 Ton/Y Recycle* Sale to authorised party /
CHWTSDF

32 20.2 Spent solvents 16 Ton/Y Recycle* Sale to authorised party /
CHWTSDF

33 20.2 Spent solvents 773 Ton/Y Recycle* Sale to authorised party /
CHWTSDF

34 20.2 Spent solvents 1045 Ton/Y Recycle* Sale to authorised party /
CHWTSDF

35 20.2 Spent solvents 120 Ton/Y Recycle* Sale to authorised party /
CHWTSDF

  
Industry shall ensure disposal of Hazardous Waste to the Actual user having
permissions under Rule 9 of Hazardous and other Waste (M & TM) Rules,
2016

8. Conditions under Batteries (Management & Handling) Rules, 2001:
Sr No Type of Waste Quantity UoM Disposal Path

1 Lead Acid Batteries 60.00 Nos./Y Sale to authorized recycler

 

Specific Conditions for used Batteries:

i.
The applicant shall ensure that used batteries are not disposed of in any manner
other  than by depositing with the authorized dealer/  manufacturer/  registered
recycler/ importer/ re-conditioner or at the designated collection center.

ii. The applicant shall file half-yearly return in Form VIII to the M.P.C. Board.

iii. Bulk  consumers  to  their  user  units  may  auction  used  batteries  to  registered
recyclers only.

9. Conditions under E-Waste Management:
Sr No Type of Waste Quantity UoM Disposal Path

1 E-Waste 150.00 Kg/Annum Sale to authorized Recycler
10. The Board reserves the right to review, amend, suspend, revoke this consent and the

same shall be binding on the industry.
11. This consent should not be construed as exemption from obtaining necessary NOC/

permission from any other Government authorities.
12. The applicant comply with the conditions of Environment Clearance accorded vide No.

SIA/MH/IND/81886/2022, dated 06/06/2023.
13. The industry shall obtain necessary permission from the Directorate of Industrial Safety

and Health (DISH).
14. This consent is issued pursuant to the decision of the 8th Consent Committee Meeting

(2024-2025) held on 09/09/2024.
15. This Consent is issued subject to an order passed or may be passed by Hon’ble NGT in

application no. 1038/2018 in the matter of CEPI.
16. The  applicant  shall  properly  collect,  transport  &  regularly  dispose-off  the  Hazardous

Waste  to  CHWTSDF,  in  compliance of  the  Hazardous  and other  Waste  (M & TH)
Rule-2016 an keep proper manifest thereof.

 



Prigiv Specialties Private Limited, Plot B-7/2, MIDC Mahad, Tal. - Mahad, Dist. - Raigad/UAN
No.0000014281 /QMS_P06_F02/00 Page 7 of 16

17. Industry shall install online continuous monitoring system as per CPCB guidelines &
data to be transmitted directly from Data Logger to Board server .

18. This consent is issued with overriding effect to earlier Consent to Establish (Expansion)
increase in  quantity  of  6 existing products accorded vide No.  Format1.0/CAC/UAN
No.0000190329/CE/2403001644, dated 17/03/2024.

19. Industry shall comply with direction issued to CETP, regarding installation of two-way
SCADA,  Auto-sampler,  Non-Return  Valve  (NRV)  with  positive  discharge  to  CETP
chamber.

20. Industry shall install online continuous monitoring system as per CPCB guidelines &
data to be transmitted directly from Data Logger to Board server including separate
energy meter for pollution control system.

21. The applicant  shall  obtain Consent to Operate from Maharashtra Pollution Control
Board before actual commencement of the Unit/Activity.

This  consent  is  issued  on  the  basis  of  information/documents  submitted  by  the
Applicant/Project Proponent, if it has been observed that the information submitted by the
Applicant/Project Proponent is false, misleading or fraudulent, the Board reserves its right
to revoke the consent & further legal action will be initiated against the Applicant/Project
Proponent.

Received Consent fee of -
Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type

1 402000.00 TXN2312002041 14/12/2023 Online Payment
 Copy to:

 
1. Regional Officer, MPCB, Raigad and Sub-Regional Officer, MPCB, Mahad
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai



Prigiv Specialties Private Limited, Plot B-7/2, MIDC Mahad, Tal. - Mahad, Dist. - Raigad/UAN
No.0000014281 /QMS_P06_F02/00 Page 8 of 16

 
SCHEDULE-I

Terms & conditions for compliance of Water Pollution Control:
1. A] As per your application, you have proposed to segregate trade effluent into weak

stream  &  strong  stream  and  provide  Effluent  Treatment  Plant  (ETP)  comprising
of:
i) Strong COD/TDS stream of 24 CMD -  Treatment system comprising of
Primary (Collection tank,  Neutralization tank,  Equalization tank,  Flash mixer,
Primary Clarifier/Primary Settling Tank) ., Multi effect evaporator, ATFD followed
by Sludge treatment.
ii) Weak COD/TDS stream of 52 CMD -  Treatment system comprising of
Primary (Collection tank,  Neutralization tank,  Equalization tank,  Flash mixer,
Primary  Clarifier/Primary  Settling  Tank),  Secondary  (Activated  sludge  process),
Tertiary  (Pressure  sand  filter,  Activated  carbon  filter),  Advance  treatment
(Reverse  osmosis,  Distillation  Column/  Reactor,  ATFD)  .

B] The Applicant shall  operate the effluent treatment plant (ETP) to treat the trade
effluent  so  as  to  achieve  the  following  standards  prescribed  by  the  Board  or
under EP Act, 1986 and Rules made there under from time to time, whichever is
stringent:

 

  

Sr.No Parameters Limiting concentration not to exceed in mg/l,
except for pH

(1) pH 6.0 -8.5
(2) BOD (3 days 27°C) 30
(3) COD 250
(4) TSS 100
(5) Oil & Grease 10
(6) Ammonical Nitrogen 100

(7) Bio - Assay Test*** 90% Survival of Fish after first 96 hours in 100%
effluent

(8) Chlorides 600
(9) Sulphates 1000
(10) Phenolic Compounds 1

C] The Industry shall  ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system.

D] The treated effluent along with treated sewage 44 CMD shall be recycled into the
process  for  various  purposes  such as  for  cooling,  process  & Scrubbing with
metering system so as to achieve Zero Liquid Discharge & remaining 40 CMD
shall  be  discharged  to  CETP  for  further  treatment  and  disposal  after  confirming
above standards. In no case, effluent shall find its way outside factory premises.

2. A] As per your application, primary treated sewage connected to Effluent Treatment
Plant for further treatment & disposal.

B] Industry shall comply prescribed standards & disposal path as prescribed at Sr.
No. 1 B & C of schedule I.

 



Prigiv Specialties Private Limited, Plot B-7/2, MIDC Mahad, Tal. - Mahad, Dist. - Raigad/UAN
No.0000014281 /QMS_P06_F02/00 Page 9 of 16

3. The Board reserves  its  rights  to  review plans,  specifications  or  other  data  relating to
plant setup for the treatment of waterworks for the purification there of & the system
for  the  disposal  of  sewage  or  trade  effluent  or  in  connection  with  the  grant  of  any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. Purpose for water consumed Water consumption quantity
(CMD)

1. Industrial Cooling, spraying in mine pits
or boiler feed 250.00

2. Domestic purpose 10.00

3. Processing whereby water gets polluted
& pollutants are easily biodegradable 34.00

4.
Processing whereby water gets polluted
& pollutants are not easily
biodegradable and are toxic

0.00

5. Gardening 25

6. The  Applicant  shall  provide  Specific  Water  Pollution  control  system  as  per  the
conditions  of  EP  Act,  1986  and  rule  made  there  under  from  time  to  time/
Environmental Clearance/ CREP guidelines.

 



Prigiv Specialties Private Limited, Plot B-7/2, MIDC Mahad, Tal. - Mahad, Dist. - Raigad/UAN
No.0000014281 /QMS_P06_F02/00 Page 10 of 16

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have proposed to provide the Air pollution control (APC) system and
also to erect following stack (s) to observe the following fuel pattern:

Stack
No. Source

APC System
provided/prop

osed

Stack
Height(in

mtr)
Type of

Fuel
Sulphur

Content(in %) Pollutant Standard

S-1 Hot Oil
System NA 0.00 Electricity

24 Kg/Hr - 0 -

S-2 DG set Acoustic
Enclosure 7.00 HSD 205

Kg/Hr 1.0
SO2 98.4

Kg/Day

TPM 50
Mg/Nm3

S-3 Scrubber-1 Alkali Scrubber 6.00 - - HCL 35
Mg/Nm3

S-4 Scrubber-2 Alkali Scrubber 6.00 - - HCL 35
Mg/Nm3

S-5 Scrubber-3 Alkali Scrubber 6.00 - - SO2
(process)

35
Mg/Nm3

S-6 Flare Stack 20.00
LPG for

pilot
flame 0 --

NA--
- Butene -

2. The  Applicant  shall  provide  Specific  Air  Pollution  control  equipments  as  per  the  conditions  of  EP
Act,  1986  and  rule  made  there  under  from time  to  time/  Environmental  Clearance  /  CREP
guidelines.

3. The Applicant shall obtain necessary prior permission for providing additional control equipment
with  necessary  specifications  and  operation  thereof  or  alteration  or  replacement/alteration  well
before its life come to an end or erection of new pollution control equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological  improvement  or  otherwise  such  variation  (including  the  change of  any  control
equipment, other in whole or in part is necessary).

5. Solvent Management shall be carried out as follows:
 a. Reactors shall be connected to Water / Chilled Water /Brine Condenser system.
 b. Reactors and solvent handling pumps shall have mechanical seals to prevent the leakages.
 c. The condensers shall be provided with adequate Heat transfer area (HTA) and residence

time so as to achieve more than 97% overall recovery
 d. Solvents shall be stored in a separate space specified with all safety measures.
 e. Proper earthing shall be provided in all the equipment’s, wherever solvent handling is done.
 f. Entire plant shall be flame proof. The solvent storage tanks shall be provided with breather

valve to prevent losses.
 g. All the solvent storage tanks shall be connected with vent condensers with Water / chilled

water / Brine circulation.